CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

HL800CE/AUS & HL1400CE/AUS
SERIES LEGACY MIXER

ML-141043 HL800CE
ML-141049 HL800AUS
ML-141044 HL1400CE
ML-141050 HL1400AUS
ML-141051 HL1400N

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 43253 Rev. C (May 2021)




HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

F-43253 Rev. C (May 2021) -2- © HOBART 2021



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

11
13
17
19
21
23
27
29
31
33

Table of Contents

CONTROL PANEL

ELECTRICAL COMPONENTS (HL800 SERIES)
ELECTRICAL COMPONENTS (HL1400 SERIES)
BASE AND PEDESTAL

BOWL SUPPORT

TRANSMISSION CASE AND MOTOR
TRANSMISSION

PLANETARY (HL800 SERIES)

PLANETARY (HL1400 SERIES)

BOWL GUARD

AGITATORS AND ACCESSORIES (40 & 60 QUART)
AGITATORS AND ACCESSORIES (80 & 140 QUART)
BOWL AND EXTENSIONS

F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

)
©
©
%)
't
2
o

CONTROL PANEL

F-43253 Rev. C (May 2021)



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59863

PART NO.

00-478752-00002
00-087711-322-3
00-478752-00001
00-087711-322-4
00-874631
00-875723
00-916063
00-916818
SD-039-23
00-916061
SD-038-49
00-916803
00-875814
00-917220
SC-131-37
00-916233
00-087711-330-1
00-937533
00-875724
00-874630
SC-129-28
00-875963
00-478753-00001
00-478751-00001

CONTROL PANEL

NAME OF PART AMT.
A1 (o g I @ o= = (o] gl (] (o] o) APPSR PRUPPPPE 1
Block - Contact..................
Switch - Operator (Start)...
Block - Contact (NC).......cccveeiveenieeenne.
Potentiometer Assy. (Speed SEIECIOr).........uiiiiiiiiiiii e 1
Encoder Assy. (Time SeIECIOT).......cciiiiiiiiii e 1
121800 oY PSP P POV POPPPPPN 1
Interface - CirCUit BOAId ASSY.......oo ittt e e et e e e e e e e nteeeeaeeaaaeens 1
Self-Tapping Screw 6-32 x 1/4 Hex Washer Hd., Type RL.........cccociiiiiiiiiiiie e 2
Block - Interface MOUNTING........coouiiiiiiie et e e 1
Self-Tapping Screw 6-32 x 1/2 Hex Washer Hd., Type RL.......cccuiiiiiiiiiiiiieeee e 2
PCB Assy. (Timer Board)
Seal - CONrOl PANEL........ccuoiiiiiiiii e e
PaNEI = CONIOL.......otiieiiieee ettt ettt b et aan 1
Mach. Screw 8-32 x 2-1/4 Slotted Oval Hd...........cocooiiiiiiiiee e 2
LDl = OVEIAY ... .ottt bttt e sttt e bt et n e e e e e nnee 1
SWILCN = ROCKET ... e 1
S (ot g T 701V SRRt 1
[T TR I o 0 =Y SRR 1
Knob - Speed Selector...........ccooviiiiiiieiniiiiecieee
Mach. Screw 8-32 x 1-1/2 Slotted Oval Hd. (SST)....
Label (MixX/StOp).......ccovuiiiieiiiieiieeieeiiie e
Cap - Round Push Button (FIUSH)........ouuiiiii et
Cap - Round Push Button (EXteNded)..........c..eiiiiiiiiiiiiie et 1

-5- F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

T o

_________________________________

:' 14 00-916730-00001 Harness - Main Control
| PARTS NOT ILLUSTRATED

. ————

PL-59865 |

ELECTRICAL COMPONENTS
(HL800 SERIES)

F-43253 Rev. C (May 2021) -6-



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59865

PART NO.

00-916327-00001
NS-009-22
00-916184-00004
00-438131-00180
00-916642
00-916185-00001
00-087713-107-5
SD-015-39
00-916905-00002
SD-015-39
WS-002-51
WL-003-22
NS-009-22
00-916730-00001

ELECTRICAL COMPONENTS
(HL800 SERIES)

NAME OF PART

Filter - Powerline..

Nut 10-24 Hex...................
Drive = CONrOIEr (480 V.)...o ottt b ettt en e e e e eanee 1
Label = WaIMING. .. .ottt ettt e e e 1

Relay - Time Delay..
[T 11 (PO VSO P PRSP UPTOPOPPPPTN

Contactor (30 AMP.JAUX., 3 Ph.) ..o e 1
Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., Type TT ..o 2
Transformer ASSY. (480 V. ). o ittt ettt e ettt e e et e e e e be e e e e ate e e e e e e e e annas 1
Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., Type TT....

LA = 1] 1= SO PPPPPPPPUROR
LoCkwasher #10 Light..........ooiiii ettt ettt e e e e
Nut 10-24 Hex................
Harness - Main Control

F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

PL-59864 |

ELECTRICAL COMPONENTS
(HL1400 SERIES)

F-43253 Rev. C (May 2021) -8-



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

00-916185-00001
00-916642
00-916183-00004
00-438131-00180
SC-118-09
WL-004-02
WS-006-36
SD-015-39
00-087713-107-5
00-916905-00002
SD-015-39
00-916327-00002
NS-013-01
WS-003-43
NS-038-04
00-916730-00001

ELECTRICAL COMPONENTS
(HL1400 SERIES)

NAME OF PART AMT.
FOITIIE. .. e 1
Relay = TIME DEIAY......cooiiiiiiee ettt e e e e e e e e e e as 1
Drive = CONLrOIEr (480 V.)...o ittt b et et en e e e e ennee 1
(=T o T A = 14 1o T SO P PP POPPPPRN 1

Cap Screw 3/8-16 X 1-1/4 HEX HA.......ooouiieieeeeciee ettt 4
Lockwasher 3/8 Helical

Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., Type TT......coiiiiiiiiiiiieie e 2
Contactor (30 AMP./AUX., 3 Ph.) ..o 1
Transformer ASSY. (480 V. ). o ittt et et e e e te e e s e bt e e e e staee e e e e e e annas 1
Self-Tapping Screw 8-32 x 1/4 Phil. Pan Hd., Type TT....

FIlter - POWETTINE.........oiiiii e
INUL 17420 HEXu oottt ettt ettt e r et enae ettt enn e e nneeann

F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

BASE AND PEDESTAL

F-43253 Rev. C (May 2021) 10-



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

00-875860
00-874569
SC-023-41
00-917219-00002
00-874512-00001
00-874512-00002
00-874571
SC-036-06
WL-003-38
WS-003-43
FE-026-44
00-916173
FE-021-13
SD-029-02
00-118544-00001
SC-120-38
SC-060-40
WL-003-03
00-087711-00248
00-873376
WL-003-38
00-874578
SC-089-02
00-916056-00002
00-916051-00002
SC-060-40
WL-003-03
00-087711-00248
00-873376
00-873371
SC-089-02
WL-003-38
00-875815
00-937157
SC-093-03
00-873960-003-2
00-874149
WL-004-11
SC-037-01
WL-004-19
SC-062-18
00-874150
SC-110-03
WS-005-49
00-874153
00-874327
SC-110-55
WL-004-11
WS-008-04
SC-040-69
WL-004-11
WS-008-04

BASE AND PEDESTAL

NAME OF PART AMT.
Wrapper ASSY. = TraNSMUSSION. ....c.ciuiiiiiiiiiee et e et e et e e et e e e st e e e e abee e e s e beeeeaannaeeeeeaeaaannes 1
SraP ASSY. = TOP COVEI ...ttt ettt ettt e ettt e ettt e e e abe e e e e bae e e e aneeeeeaasaeeeenbeeeeasnnbnnennenen 1
Mach. Screw 1/4-20 x 1 Slotted Oval Hd. (SST)......ccciiiiiriiiieiieieeeeee et 2

LI I 071V PSS PR 1
SEaI - TOP COVEL (REAI)...ceiiiiie ettt ettt et e st e e e sbee et eeeeean 1
SAI = TOP COVET ... iiittiie ittt ettt e et e e e e e e et e e e s ateeeeaabaeeeesataeaeasseeeeaasseaeassaeeesssssssnnnnnes 1
SErAP ASSY. = TOP COVET ...ttt rb ettt e bttt e e et e nbe e e eeeans 1
Cap Screw 1/4-20 X 1 HEX HA....ooo ottt st et e e e e e e e e e aneneees 4

LOCKWASNEr 1/4 HEICAL. ...t et e e e e e e e e e e e e e 4
A= 1] 1= SRR PRPPPRUROR 4
Relief - EIeCtriCal Strain.........cc..uviiiiiieeeeeeeee e 1
SNIBIA = WITE....c. ettt e e e e e e aae e e e e e e e aaeeeeeaeeeeenseeeessnsssssnnnnes 1
Bushing (Nylon) 1/2 1.D.....cooiiiiiieeee e

Self-Tapping Screw 10-24 x 1/2 Slotted Pan Hd., Type F........cccoiiiiiiiiiie e
LUQG = SOIAEIESS. ...ttt ettt e e i e e e s b e e e e s e et e e e eaaeeens 1
Cap Screw 5/16-18 x 1 Hex Hd.............

Mach. Screw 4-40 x 5/8 Slotted Rd. Hd....

Lockwasher #4 Helical.............cc.c..c......

SWItCh = BOWI HEIGNT. ...t
INSUIAEOT . ... e e s e e e e e e e e e e e e e e e e e e e e e e e e e e aeeeeaeaaaaaaaaeaaaaaaaaaaaaaaaaaaaeesrnnaeeneans
Lockwasher 1/4 Helical............

Bracket - Bowl Height SWItCh..........ooii e 1
Cap Screw 1/4-20 x 3/4 Hex SOCKet Hd.........ooiiiiee e 2
Pedestal (HLBOO SEIES)........coiuiiiiiiiiieiiie ettt ettt sttt sttt st sene et eeeaeanne 1
Pedestal (HLT400 SEIES).......uuieiiiiieaieiee ettt e ettt e et e e rae e e e e st e e e e anseeeesanbe e e e e e e eaaaaaaaaans 1
Mach. Screw 4-40 x 5/8 Slotted Rd. Hd

LOCKWAShEr #4 HEIICAL.........cceeeeeeeee e e e e e e e e et a e e e e e
SWItCh = BOWI HEIGNE. ...ttt et ee e 1
L TSTU =) o USRS 1
Bracket - Down Limit SWItCh..........cooiiii e 1
Cap Screw 1/4-20 X 3/4 Hex SOCKet Hd..........oooiiiiiiciie ettt 2
LOCKWASNET 1/4 HEICAL. ...t e e a e e e 2
1= T= S o LN =T o 1= Ot 2

= To IR oo A (=TT o PSPPI
LOCKWAShEr 1/2 HEIICAL. ...t e e e e e e e e e e e e
Cap Screw 1/2-13 x 1-1/2 Hex Hd..
LOCKWASHEr 5/8 HEIICAL.........ceoiiiiee e e e e e e e e e
Cap Screw 5/8-11 X 3-1/4 HEX Hd........oooiiiieeie ettt
Pad - Foot (Left).......ccooveiiiiniiiiiiiieeen,
Cap Screw 3/8-16 x 3/4 Hex Socket Hd...
Washer..........ccccooieieiii
Pad - FOO (RIGNT).....coiiiie ettt e e e

Plate - Pedestal BOttOM..........ccuuiiiieieee et e e e e e 1
Cap Screw 1/2-20 x 1-1/4 Socket HEX HA........eoiiii e 1
LOCKWASHEr 1/2 HEIICAL........eiiieee ettt e e e e e e e e e e ns 1
A= T a1 PO UPPPPPPPUPIOS 2
Cap Screw 1/2-20 X 2 HeX SOCKEt HA......cooiiiiiiiiii e 10
Lockwasher 1/2 HEIICAL.............uueiiiiiiiee et a e e e e e e e e e aeaaes 10
L AT = 1] 1= USSP 10

11 - F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

__________________________________

62 00-874139

4
1
1
1
A
~

__________________________________

|

BOWL SUPPORT

F-43253 Rev. C (May 2021) 12



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59867

PART NO.

00-916021
00-916022
00-916351
00-874387
00-874492
NS-013-14
WS-006-36
00-916359
NS-013-14
SC-036-40
00-873352-00005
00-873352-00004
WL-004-11
00-916087
00-916088
SC-062-88
SC-041-86
WL-003-38
00-916079
00-917358
SC-087-23
WL-003-44
00-874875
00-917357
00-874929-00002
00-874959-00001
00-874597
00-011800-00143
00-479598
00-011800-00143
SC-021-21
00-874566-00002
00-873377
WL-003-12
SC-018-33
00-874479
00-874893
00-874893-00002
00-874903-00002
00-916391
RP-004-28
00-873337
00-874390
00-874376
00-874391
00-874388
00-874218
00-874138
00-874220
00-874197
00-875356
00-874198
SC-092-27
WL-003-12
00-874380

BOWL SUPPORT
NAME OF PART AMT.

PN = BOWIL ..t r e e e e e e e as 1
BUSHING = BOWI SUPPOTT.....coiiiiiie ittt ettt st e e e e nnee 2
LT T o o1 o = o PSP 1
LT T T PSR 1
BUSKING = BOWI-IN. ..ttt st e e e 1
INUL 5718718 HEX... ettt ettt a ettt e et ettt e eaeeseeemteeneenneeanneeanns 1
LAV = 4 T U PUP U
Plate - Stop Bowl Travel....
INUL 571818 HEX...c.eeeetee ettt ettt b et sae ettt enn e e neeeann
Cap Screw 5/16-18 X 1-1/4 HEX Ha.......ooiiiiiiiiieee et 1
Actuator - Bracket (HL800 Series).....
Actuator - Bracket (HL1400 Series)...
Lockwasher 1/2 Helical......................
APron - Back (HLB00 SEIES)......ccuutiiiiiiuiieiiiie ettt ettt ettt e e
APron - Back (HL1400 SEHES)....cuuueiiiiititeiiit ettt ettt ettt e st e e e
Cap Screw 1/2-13 x 1-1/4 Hex Hd.........
Cap Screw 1/4-20 X 3/8 HeX HA. (SST ). uuuiiiiiiiiie et et e e e ee e snennenneeeeees 4
LOCKWASHET 1/4 HEIICAL........eoiieeeee et e e e e e e e eaaeeeas 4
Bracket - MAgNEt...... ..ot e e e 1
[ (oo Lo IV = To g =t A (o =T PP 1
Cap Screw 5/16-18 x 1/2 Hex Socket Hd.
LOCKWASNEr 5/16 HENICAL. ......coiiiiiieeiiiie et e e e e e
[\ E= e g L= A I o PSP PPPPPPP 1
Holder - Magnet (Upper).......
Switch - Reed-Fused Assy...
Tube - Reed Switch..............
Y o o o I o RPN
PiN = DOWEI 1/2 X 1-3/4 SAE.......coe ettt ettt e et sre et eneeneeeannneeanns
Slideway.........ccoceevveeniieneeene
Pin - Dowel 1/2 x 1-3/4 SAE.....
Mach. Screw 10-24 x 1/4 Slotted Pan Hd. (SST)......ccoiiiiiriiiieiieie e
Plate - BOWI IN SWILCN.....ooii ettt e et e e et e e e e e aaaaens 1
SPHNG = BOWI PNt ettt ettt e e et e e e eab e e e e anbeeeeanneeeeasnnssbsenenen 1
Lockwasher #8 Helical
Mach. Screw 8-32 x 5/16 Phil. Pan Hd.........c.cooiiiiiii e 2
Plate - BOWI IN SWItCh......couiiiiie ettt e e 1
RetaiN€r (HLBOO SEHES)......eeiueieiieiuiieitie ettt ettt ettt ettt et e st e sbe e st et e e b e e sbeesnbneeaeeannnes 1
RetaiNer (HLT400 SEIHES).....ccueiiiiiiiieitie ettt ettt ettt sttt nbeesn e e e e annee 1
SWiItCh ASSY (HLBOO SEIES)....ccuuveitieiiiieiie ettt ettt ettt ettt et nbe et eee e 1
SWiItCh ASSY. (HLT1400 SEIIES)......eitiiiuiiiiie ittt e e 1
PN = ROIN0.250..... ettt ettt e et e e et e et eneen e e ne e enneeennneeann 1
Yoke - Bowl.................
Bushing - Bowl Lock...
Button - Bowl Rest......
[ LT =T PP
Detent = ClEVIS PiN....ciiiiiiie ettt ettt et e e e e et e e e nb e e e e e e e e e e e ns 1
Clevis - Bowl Lock
BUShing = BOWI Pin Cam......coiiiiiiiiiieiie ettt ettt ettt sbeesnbe e e e e ennnes 1
HANAIE = BOWI PNttt e et e e e e e e e e e e as 1
Shaft - BOWI Pin HaNIE........coouiiiiiiei et 1
HANAIE = Lift LEVET ...ttt ettt et et sbe st e e e e eanee 1
SPHNG = BOWI PNttt ettt e e 1
Cap Screw 8-32 x 1-3/4 Hex Socket Hd.........cooiiiiiiiiiiii e 1
LOCKWASHhEr #8 HEIICAL.........ooiiiieiee et et e e e e e e aaeeeens 1
RAMP = WA ...ttt ettt ettt et e e et e e e e eanee 1

-13- F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59867
56
57
58
59
60
61
62

PART NO.

SC-036-14
WL-003-38
00-874199
NS-013-40
WL-004-18
00-938113
00-874139

BOWL SUPPORT

NAME OF PART

Cap Screw 1/4-20 x 1/2 Hex Hd
Lockwasher 1/4 Helical...............
Strap - Spring Retaining.........ccccovviieiicieece,
NUE 5/8-11 HEX...veeeeeiie e
Lockwasher 5/8 Light...........cc.cccccee.
Label - Unlock Warning (Trilingual)....
Handle Assy. - Bowl Lock (Incls. Items 49, 50, & 51)

F-43253 Rev. C (May 2021)

-14 -



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

NOTES

-15- F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

TRANSMISSION CASE AND MOTOR

F-43253 Rev. C (May 2021) -16 -



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59868

PART NO.

WL-019-09
SC-118-09
00-874653
00-916182
00-557555
00-916352
SC-040-15
00-874441-00002
WS-008-40
WL-019-11
SC-062-88
SC-075-15
00-916003
00-875419-00069
00-874493
SC-075-15
00-875939
00-875805
00-875419-00079
00-916947-00003
00-916870-00004
00-875994-00005
NS-013-22
WL-004-06
RR-007-02
00-875940
00-873363
SC-118-08
SC-124-91
00-874315
00-937091
SC-018-20
WL-003-22
WS-002-51
00-078752-00012
00-874117-00002
PC-003-50
SC-018-34
00-937242
WS-019-21
NS-009-12
00-087714-042-4
00-916269
WL-004-19
SC-129-34
00-874128
00-874929-00002
SC-075-14
00-874641
00-508208
00-916483
00-916471-00001
00-916471-00012
00-916471-00017
00-937238

TRANSMISSION CASE AND MOTOR

NAME OF PART AMT.
LOCKWASHEr 3/8 HEIICAL.........ceieeeiee et e e e rr e e e e aaaeeas 9
Cap Screw 3/8-16 X 1-1/4 HEX Hd........ooeiiiieeee ettt e 9
[0V I =4 T 4 o T (o o SRRt 1
DiIPSHICK = WEIAMENT.......oiiiiei ettt e e e e e inee 1
NLA - ODSOIEE-~DOWEL..... ...ttt e e e e e e e e e e e e e 2

LAV = g T - | USSR 2
Cap Screw 5/16-18 x 1-1/4 Hex Socket Hd.........oooiiiiiie e 2
Plate - Motor Mounting

LOCKWASHEr 1/2 HEIICAL........eeiiieee et e e e e
Cap Screw 1/2-13 x 1-1/4 Hex Hd...............

Set Screw 5/16-18 x 3/8 Hex Hdls., Cup Pt

Sheave - Driven (10L)......ccceveeiiieiiiieenieene

KEY = ChamfEred..........cooiiiiiiie ettt ettt et en e e e e ennee
2= PSP P PP POPPPPTN 1
Set Screw 5/16-18 x 3/8 Hex Hdls., CUP Pt.......ooo it 2
Sheave - Drive (HL800 SErIES)......cccuuiiiiiiiiieiiii ittt 1
Sheave - Drive (HLT400 SEIHES).....cccuueieeiiiieeeeieiee e et e e ettt e e ettt e e et eeesneeeeeesneseaeennnnssnnnnenes 1
KEY B/168 X 5/16 X 11721 ettt ettt ettt enn e e neeeanne 1
NLA - Obsolete--Motor Assy. (3 Hp., 400 V.) (HL800 Series).........ccccocuiimiiiiieeiiieiieeiiieee e 1
Motor Assy. (5 Hp., 200-400 V.) (HL1400N)

Motor Assy. (5 Hp., 400 V.) (HL1400 SEri€S)......cceuiuutieriiiieiiiiieeiitee et e st et e e e e e e 1
INUE 3/8-168 HEX. .ttt ettt ettt et e bt et e e bt e e bt e emteeenaeesmbeantaeaaeeannnes 4
LOCKWASHET 3/8 HEIICAL........coutiiiiieiiie ettt st e e e e 4
REtAINING RING ... ettt e et e et e e e e e e e e aeeeeas 1
NLA - Obsolete--Spacer (HL80O SErES).......ccuiiiuuiiiiiiiieiiieiie ettt e e e 4
NLA - Obsolete--Spacer (HL1400 SEIES).....c..uuiiuuiiiuiiiiieiiieiie ettt e e 4
Cap Screw 3/8-16 x 1-3/4 Hex Hd. (HL800 Seri€S)........cccuuiiiiiiiiriiiiiieiiee e 4
Cap Screw 3/8-16 x 2-1/2 Hex Hd. (HL1400 SEri€S)......cueieiiueiieeaiiiiieeeaeiieeeeeeieeeeeeeiieieeeeees 4
Pin = ACIUBLIOT (UPPET). ..ttt ettt ettt e e e e e 1
ACTUALOT ASSY ...ttt ettt ae e bt e et e e bt bt e st e e bt nreee e e e e e eanne 1
Mach. Screw 10-24 x 1/2 Slotted Pan Hd..........oooiiiiii e 2
LOCKWASHEr #10 LIGt.....c ettt e et e e e e e e e e e e e e as 2
Washer.

ClamP = CaDIE.....cceieeee et e e et e e e et e e e e setbeeeeaanarrarananes 1
PN = ClBVIS... ettt ettt ettt et e et e s ab e e bt e e bt e bt e et e e e nbe e e beenteeeaeeanne 1
Cotter Pin 7/64 X 1 Lg...ccooovevviiiieiiene

Mach. Screw 8-32 x 1/2 Phil. Pan Hd....

Bracket - Relay.........cccccooiiiiiiiiiee

LT = 3 T SR
I LU T 2 1= PSR
Relay (2-Pole) (30 Amp.)...

2] oYt Qe =T 11 = PSP 1
LOCKWASHEr 5/8 HEIICAL........coiieiiee ettt e e e e e e e e e e e as 4
Cap Screw 5/8-11 X 1-1/2 HEX Hd.......eeiieiieee e 4
Extension - Bowl Guard Switch (Bowl Guard)............ccoiiiiiiiiiiiiiiiieieee e 1
Switch - Reed-Fused Assy

Set Screw 6-32 X 1/8 Hex Hdls., CUP Ptl.......oouiiiiiiee et 1
CaSE = TrANSMISSION...ccuutiiiitie it itee ettt ettt ettt et e st e e st e e eab e e et e e enbeeebeeeabeeaanbbeeeeeann 1
PN = DOWEL. ... ettt et e et e e e e e e e e e as 2
NLA - ODSOIEtE--INSUIALOT. ...ttt e e 1
Harness = Main CONMIOL.........ouiiiiiie ettt e s e e et e e e et e e e stae e e e snaeeeeannneeeaeeaeaeens 1
Harness = Main CONMIOL.........oi et e e e e e et e e e st e e e s nae e e e e e e eeaeeaaeeens 1
HAMESS = WITING ...ttt ettt ettt et sb et eeeeeanne 1
Harness - ACtUALOr (400 V.).....ei ittt ettt e e 1

-17 - F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

TRANSMISSION

F-43253 Rev. C (May 2021) -18 -



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

BB-021-59
RR-012-21
WL-012-10
NS-034-10
NS-034-08
WL-012-08
RR-004-24
BB-021-56
00-875419-00069
00-875419-00079
00-916178
BB-018-22
RR-009-07
00-874564
00-874565
00-875419-00079
00-874448
00-874454
00-875855
00-874452
00-875419-00078
00-875419-00066
00-064467
00-067900
BB-007-07
BB-021-49
00-875858
00-874567
00-875857
00-874451
BR-003-11
BR-003-29
00-064386
00-067904
RR-004-14
RR-011-96
WL-003-48
SC-123-75
00-917804

TRANSMISSION
NAME OF PART AMT.
BEAING = Ball... .. ettt ettt e bt e et e e e e nr e e e e aaaaaaann 1
REtAINING RING.....eeeeiei ettt ettt e e sab e e e st e e e s sab e e e e naeeeeaeeaaeeens 1
LOCKWASIIET ...ttt ekttt e e st e e et e e e et e e e e aeeeeas 1
[ To7 Q) [ PO PPPPPPP 1
LOCK NUt = N.D. FEN-07 ...ttt anneeaane 1
LOCKWASKIIET ...ttt e e e e e e e e e e e e e e e e e as 1
REAINING RING. ...ttt ettt ettt et es e e e e aanee 1
BeANNG = Ball.......eiiiiiiiie et e e 1
LGS O =T 1 =Y =Y o PSR 1
KEY B/16 X B/1B X 1-T/2.cc ettt ettt ettt e e e 1

Shaft - Planetary (HL80O SEIIES)........cciuiiiiuiiiiiiieitii ittt e e 1
Shaft - Planetary (HL1400 SEHES)......cccueiiiiiiiieeiiieiiie ettt 1
Key - Chamfered (HLBOO SEHES).......uuiiiuiieeeiieeieiiee e sieie e e st e e e seeeaeeseee e e sneeeesanneeeeanneeeeaeeaaeeens 1
Key - Chamfered (HL1400 SEIES)......uuiiiuiiriiiiiie ittt ettt sttt e e e 1
Spacer - Upper (Lower Planetary) (HL800 SErES)........uueieeiiiuiiiieeeiieiee e e e 1
Spacer - Upper (Lower Planetary) (HL1400 Series).......c.cciiiiiiiiiiiiiiieiiee e 1
Ball Bearing - Sgl. ROd (HL80O SEIES)........ciiiiiiieiiiiieeiiiie e eiee ettt e e e e e e e 1
Bearing - Ball Sgl. Rod (HL1400 Series)

Spacer - Lower (Lower Planetary) (HL800 SEri€S)........ccoiuutiiiiiaiiiieiiiieiiee e 1
Spacer - Lower (Lower Planetary) (HL1400 SEHES)......ccccueiiiiieiiiieiiieeiiee e 1
Carrier - Lower Bearing (HL800 Series)...........c........

Carrier - Lower Bearing (HL1400 Series)

Bearing - Roller Cone (HL800 Series)......

Bearing - Roller Cone (HL1400 SEr€S)......cccuiriieriiiiieeriie ettt ettt e e
Gear - SUN (HLBOO SEIES).....cueeurietieiit ettt ettt ettt ettt ettt ettt eee e 1
Gear - SUN (HLT1400 SEIIES)....eeeiiiieeiiiieeiiieeeiieeeeeteeeesteeesenteeessaeeeannaeeeanseeesasseaesseeeesnsnnssnsnnenes 1
Retaining RiNG (HL80O SErIS)......cc.utiiiiiiiiiiiii ittt e e 1
Retaining RiING (HL1400 SEMES)........iiiuiiiiiiiiiiiiesiie ettt e e 1
Lockwasher 5/16 High COlIar..............iii it e e e e e e 6
Cap Screw 5/16-18 x 3/4 Socket Fil. Ha.......oouuiiiii e 6
SN = Ol ettt ettt n 1

-19- F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

PLANETARY
(HL800 SERIES)

F-43253 Rev. C (May 2021) 20-



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

SC-040-27
WL-019-92
00-438121
SC-021-39
00-060071
RR-005-08
00-064732
00-065372
00-073011
00-067500-00021
RR-004-24
00-065408
BB-006-36
00-064478
00-064464
WL-003-22
SC-009-51
00-290232-00002
WL-003-22
SC-060-87
RP-002-08
00-064614
SC-009-68
WL-003-15
SC-062-20
WS-003-46
BR-003-12
00-916068
WS-021-20
SC-129-38
00-916065
00-916048
BB-007-39
00-873953
00-007744
SC-047-41
00-064723
00-875958
00-874145
00-437496-00002
00-067500-00021
00-065277
WL-003-15
00-065275
00-064982
BR-002-15
SC-021-54
00-874181
SC-041-31
SC-041-49
WL-006-28
00-873284
00-064465-00001
WS-021-20
SC-009-70

PLANETARY
(HL800 SERIES)
NAME OF PART AMT.
Cap Screw 3/8-16 X 2-1/4 Hex SOCKet Hd..........cooiiiiiiiii e 6
Lockwasher 3/8 Helical..
Gear - Internal (59T).....coovviiieiiiiieicee e
Mach. Screw 1/4-20 x 5/8 Slotted Rd. Hd. (SST).......oiiiiiiiiiieiiieeeeee e 3
Cap - Ol RELAINING. ...t ettt et bttt e e st e sbe e e e e eans 1
Retaining Ring
Internal Pinion & Deflector Assy. (18T) (INcls. HEM 8).......cccuiiiiiiiiiiiiiieie e 1
NLA - Obsolete--Deflector - Oil...........ooo i e e e e e e e e e e e e e e s 1
Baffle - Planetary Oil.........c.ooo it 1
O RING ettt bt e bttt h ettt ee et eee e 1
Retaining Ring
Spacer - AGItator Shaft..... ... 1
o 1|l =TT Ty o Lo [PPSR PPPPPPP 1
EXTENSION. ... e 1
GASKEL. ... e bttt 1
LOCkWasher #10 Light..........ooiiiieeee ettt e e 2
Mach. Screw 10-32 x 7/8 Slotted RA. Hd..........coouiiiiiiie e 2
Pump Assy. - Oil (Incls. ltems 20 thru 25).........c.cooiiiiiiieeee e 1
Lockwasher #10 Light
Mach. Screw 10-32 x 3/4 Slotted Rd. Hd. (SST)...ceeiieiiiieiieierieeseeee e 1
ROII Pin 5/64 Dia. X 11716 L. ..eeueeueeieeeeieee ettt ettt enee e e eneeeanne 1
GBAN = DIIVE ASSY ...ttt ettt et ea ettt e b ettt et e e 1
Mach. Screw 8-32 x 3/4 Slotted Rd. Hd.........ccooiiiiiii e 1
Lockwasher #8 Light
Cap Screw 1/4-20 X 3/8 HEX HA........oiiiiiieeee ettt
WWASKNIET ... e e e
Bearing - Roller Cap.........ccoooeeiiieiiiiiieeieeec e
Planetary Assy. (Incls. Items 48, 49, 50, & Bearing Cap)....
Washer (NYION)........ooiiiiiiiieee e
Cap Screw 7/16-20 X 1 HEX HA. (SST)...uuiiiiiiiiiieecee e
S 1T PSS 1
Shaft - Agitator (Incls. Item 34)....
Ball Bearing - M.R.C. #207-SZZ.........cooiiee ettt 1
Pin = AGItator Shaft....... ..o e 1
Set SCrew HAIS., CONE PH.......oeeeieeeee ettt et ettt e e e e ranas 1
Set Screw 3/8-16 x 3/8 Hex Hdls., CUP Pl .. .o 1
Plug - Agitator Shaft
KeY = ChamfEred...........ooiuiiiiiiiie ettt ettt e et e e b e sateenbaeeaeeannee
PIUNGET ASSY.... ettt ettt ettt e e e bt e e et e e st e e e e et e et e e e e e e e e as 1
Cap - SEAI (PAINTEA).......eeuiiiiieiiie et e et e e 1
(O {1 0o TP RPPTPPPPPN 1
Cap SCrew SOCKET HA........ooiiiiiiie et e e et e e e s e e e enbeeeenssnsnnnennnes 1
LOCKWASHET #8 LIGNt......ce ittt e e 1
Bearing - Special LOCK NUL..........oiiiiiiiii et 1
Washer - Tongue
Roller Bearing - CuP & CONE ASSY........oiiiuiiiiiiiiie ittt ettt sttt st e e 1
Mach. Screw 5/16-18 x 7/8 Slotted Rd. Hd. (SST)...cc.eiiuiiiiriiiiirieerieseeeee e 1
Yo T (ot S T = o 1= 4 4 USRS PR T SPRUPPPPNt 2
Cap Screw 3/8-16 X 1-1/4 HEX Hd. (SST)....ueiiiiiiiiiiiiiiee et 2
Cap Screw 3/8-16 x 1 Hex Hd. (SST)
LOCKWAShEr 3/8 HEIICAL.........c.ooiiiiiiieciee e
Bracket - BOWI SCraper..........oii ittt e e e e e e s nte e e e e e eaaaaeas 1
PIUG = Ol Rl ettt 1
WASHhEr (NYION).......oii e e et 1
Mach. Screw 6-32 x 1/4 Slotted Rd. Hd.........ooiiiiiiiieeee e 8

21 - F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

’ N e
166 00-937632  Bolt - Drain / Fill ) : ]
| 67 00-937636  Glass - Oil Level Sight | \\\\\g}\ 30

\ PARTS NOT ILLUSTRATED ) i

PLANETARY
(HL1400 SERIES)

F-43253 Rev. C (May 2021) YR



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

PART NO.

SC-009-70
SC-040-28
WL-019-92
00-438050
S§C-021-37
00-064478
00-064464
00-060071
RR-006-08
00-067886
00-065372
00-073011
00-067500-00021
RR-004-24
00-068277
BB-021-56
BR-003-30
SC-062-20
WS-003-46
00-874690-00002
00-067902
00-067903
BB-021-55
00-916037
00-873953
00-007744
SC-047-41
00-064723
00-068045
00-874669
00-080531
SC-120-28
WL-004-11
00-067921-00001
00-874145
00-011800-00237
RR-006-07
00-437496-00002
00-067500-00021
00-065275
00-065277
WL-003-15
00-064982
BR-002-15
SC-129-38
WS-021-20
WS-021-20
00-064465-00001
SC-021-54
00-874181
WL-006-28
SC-041-49
00-874649-00002
00-874181
SC-021-54

PLANETARY
(HL1400 SERIES)
NAME OF PART AMT.

Mach. Screw 6-32 x 1/4 Slotted RA. H.......cooiiiiiiii e
Cap Screw 3/8-16 x 2-1/2 Hex Socket Hd...
Lockwasher 3/8 Helical..............c.cccceieennnen.
[T T 01 (=T 4 - SRS RPRTPPPPRN
Mach. Screw 1/4-20 x 3/8 Slotted Rd. Hd. (SST)......ceiiiiiiiiiiie i 3
Extension
L= T SR UPPPP
Cap - Ol RELAINING. .....eeiitei ittt ettt st s e e eeeens 1
REAINING RING. ...ttt ettt e e e e eanee 1
Pinion - Internal (18T) (INCIS. M 11).cc.eiiiiiii e e 1
NLA - Obsolete--Deflector - Oil
Baffle - PIanetary Oil..........eioi et e e e e e
[ 2 1 o T PP PRTTSPRSPPPPIRt 1
Retaining Ring............
Shim - Internal Pinion.
Bearing - Ball..................
Bearing = ROIEI ASSY......oiiiiiiiiiiei ettt ettt e e e s e s e e e e e e e e e ns
Cap Screw 1/4-20 X 3/8 HEX HO.......ooiiiiiiiiiie et 2
Washer
Planetary Assy. (Incls. Bearing Cap) (Must Also Order Items 66 & 67).........ccccccveeviiiieeeeeenennn. 1
Spacer - AGItator Shaft...........ooiiiii e 1
LOCALOT = BEATMNG. ... ittt ettt ettt et e ae et e et e e e e e ane 1
BEAING = Ball..... .ottt et e e e et e e e e e e e e e aaaaaaenn 1
Shaft - Agitator
Pin - AGIHAtor SNaft..... ..o e a e 1
Set SCrew HAIS., CONE Pl........ioiieeiieie et ee e 1
Set Screw 3/8-16 x 3/8 Hex Hdls., CUP Pt.......ooiiiieeecee e 1

Plug - AGItator Shaft...........ooiiiie e 1
Seal - Planetary Oll........uei ittt e 1
COVET = PIANELAIY......eiiiiii ettt ettt e e 1
SCrew - NYIOK HEX H....ouiiii et 2

Cap Screw 1/2-13 x 2 Hex Hd..

Plate - BEAING. ... ettt ettt ettt ettt e e e 1
PIUNGEET ASSY ...ttt ettt e e te e e e st bt e e et bt e e e e anb e e e e nbe e e e annteeeaaneeeeaaaaaaanns 1
DIOWEL. ...ttt ettt ettt s n et e e e e ane 2
Cap - SEAI (PAINTEA).......ie ittt ettt b et r e e ean 1
(O 1o o T PSSP PPPPR 1
Bearing - Special LOCK NUL..........oiiiiiiiiie et e e 1

Cap SCrew SOCKET HA........uoiiiiiiie et e e e e e e e e snbeeeeasnnnnarnnenes 1
LOCKWASHET #8 LIGNT......ce ittt e e 1
WASNET = TONQUE. ...ttt ettt ettt e b e sttt e et e nbe e e e e e eas 1
Roller Bearing - CUP & CONE ASSY........uiiiuiiiiiiiiie ittt ettt sttt e e e e eenee 1
Cap Screw 7/16-20 x 1 Hex Hd. (SST)..

WASHEE (NYION)...c ittt ettt et nr e e e 1
AT T T A ()Y o] ) PR PR P TR 1
PIUG = Ol il ettt ettt ettt en e 1
Mach. Screw 5/16-18 x 7/8 Slotted Rd. Hd. (SST)....c.eeiuiiiiiiiiirieiieeeseecsee e 1
Spacer - Scraper Arm

LOCKWAShEr 3/8 HEIICAL.........c.ooiiiiiiiecieee et 2
Cap Screw 3/8-16 X 1 HeX Hd. (SST)....eiiiiieiiieiiii et 1
Bracket - BOWI SCIraper.........uii ittt e e et e e e e s aae e et e e estneeeaeeaaeeeas 1
SPACET = SCIAPET ANttt ettt ettt e e bt e eh et e bt e sat e e bt e s ia e e bt e nabe e e nnbneeeeeans 1
Mach. Screw 5/16-18 x 7/8 Slotted Rd. Hd. (SST)......ccceeiiiiiiiiiiiiiriieeee e 1

-23.- F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

PLANETARY
(HL1400 SERIES)
ILLUS. PART NO. NAME OF PART AMT.
PL-59870
56 SC-041-31 Cap Screw 3/8-16 X 1-1/4 HeX Hd. (SST)....uuiiiiiiiiieiiieiee ettt 1
57 00-290232-00002  Pump Assy. - Oil (Incls. [tems 58, 59, & B0)........ccruieriiiiiieiiiiiie ettt 1
58 WL-003-22 Lockwasher #10 Light..........ooiiii ettt e e 1
59 SC-060-87 Mach. Screw 10-32 x 3/4 Slotted Rd. Hd. (SST)....
60 RP-002-08 ROII Pin 5/64 Dia. X 11716 L. eeoueeueeiieeieeieee sttt ettt enneeasneee e 1
61 00-064614 AN = DIVE ASSY ...ttt ettt st ae ettt b ettt ettt ee e 1
62 SC-009-68 Mach. Screw 8-32 x 3/4 Slotted Rd. Hd.........cooiiiiiiiiiee e 1
63 WL-003-15 LOCKWASHET #8 LIGht........oiuiiitiiiiiiiiii ettt e 1
64 SC-081-17 Mach. Screw 10-32 x 1 Slotted Rd. Hd. (SST)...
65 WL-003-22 Lockwasher #10 Light..........oo ittt s e e e e
66 00-937632 Bolt - Drain / Fill (Order with HEM 20).......cocuiiiieiie e e e 1
67 00-937636 Glass - Oil Level Sight Glass (Order with Item 20)...........cooiiiiiiiiieieee e 1

F-43253 Rev. C (May 2021) 04 -



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

NOTES

_25- F-43253 Rev. C (May 2021)



BOWL GUARD




HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

BOWL GUARD

ILLUS. PART NO. NAME OF PART AMT.
PL-59873
1 00-916155-00001  Wire - Cage Weldment (ML=141043).........ouiiiiiieieeiie ettt
2 00-874953-00001  Wire - Cage Weldment (ML-141044 & ML-141051)..
3 00-916489-00001  Wire - Cage Weldment (ML-141049).........ooiiiiiiiiiiieeeieee ettt
4 00-916300-00001  Wire - Cage Weldment (ML-141050)..........ciutrraiieiieieeie et 1
5 SC-122-45 Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd....
6 SC-123-07 Mach. Screw 8-32 x 1/2 Slotted Truss Hd..........cccoiiiiiiiiii e
7 00-437433-00003  ShOE = AQJUSLADIE.........ccuiiiiiiiiiiiiie ettt 1
8 00-437720 KBY = SOE.......ectii ettt 1
9 00-438055 21T aa o= S O To = SO PUPPPPRN 1

10 SC-122-44 Mach. Screw 8-32 x 3/8 Slotted Truss Hd.........c.cecoiiiiiiiiiiieeseee e 2

11 00-874127 Shoe - Fixed (INCIS. MagNet)........ooiiiiiiiiiiii e 1

12 SC-122-45 Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd..........cocciiiiiiiie e 2

13 SC-122-45 Mach. Screw 1/4-20 x 3/8 Slotted Truss Hd...........cooiiiiiiiiiiii e 2

14 00-875795 ] (o] o 02 To [T TSRS PPRPPPPPPP 1

15 00-874126 SHOE = FTONT.....cee ettt e eb et e st e e e e e 1

16 00-916152 Guard - Splash & Drip (HL80O SEFES).......ccutieeiuieiiiieeiieiieeee sttt 1

17 00-874951 Splash Guard & Drip Cup (V1401 Series) (HL1400 SEri€s).......c.uueriueiiiiiereiiieaeiiiee e 1

18 SC-021-39 Mach. Screw 1/4-20 x 5/8 Slotted Rd. Hd. (SST) (HL800 Series)....

19 SC-021-37 Mach. Screw 1/4-20 x 3/8 Slotted Rd. Hd. (SST) (HL1400 Series)........ccceeuviiiienieiiieiiiieeeaenns
00-916154-00001  Wire Cage Assy. (ML-141043) (Incls. Items 1 & 5 thru 15)......coceeiiiiiiiiiiieie e 1
00-916381-00001  Wire Cage Assy. (ML-141049) (Incls. Items 3 & 5 thru 15)......cccceeveveienne
00-916277-00001  Wire Cage Assy. (ML-141044 & ML-141051) (Incls. Items 2 & 5 thru 15)

00-916299-00001  Wire Cage Assy. (ML-141050) (Incls. Items 4 thru 15)........ccceiiiiiiiiiiiiiiee e
-27 - F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

1 2
40-QUART AGITATORS

13-14 15-16-17

BOWL TRUCK

AGITATORS AND ACCESSORIES
(40 & 60 QUART)

F-43253 Rev. C (May 2021) -28-



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

AGITATORS AND ACCESSORIES
(40 & 60 QUART)

ILLUS. PART NO. NAME OF PART AMT.
PL-59874
1 00-916321 "I" Wire Whip (40 Quart) (Packaged).........ccuoriiiiiriiiiiiiesiiesieesie ettt 1
2 00-916316 "ED" Dough Arm (40 Quart) (Packaged)..
3 00-916313 "B" Flat Beater (40 Quart) (Packaged)......
4 00-916319 "D" Wire Whip (40 Quart) (Packaged)..........ccccueueene
5 00-874268 Bowl Scraper (40 Quart) (Packaged) (Incls. Hem 6)..........cccooviiiiiiiiiieieeeeeeeee e 1
6 00-435637-00004  Scraper - BOWI (40 Q. )....ccueeeereieeeeiieie sttt saesme e eeene e aeeneeeeere e e nneeeennees 1
7 00-916268 "I" Wire Whip (60 Quart) (Packaged)
8 00-916257 "B" Flat Beater (60 Quart) (Packaged)..........cooueuriiiiieiiee et 1
9 00-916265 "D" Wire Whip (60 Quart) (Packaged).........ccoicuiiriiiiiiiieciie et 1
10 00-916260 "ED" Dough Arm (60 Quart) (Packaged)..........cccoouiiiiiiiiiiiie e 1
11 00-874267 Bowl Scraper (60 Quart) (Packaged) (Incls. ltem 12)..........cooiiiiiiiiiii e 1
12 00-435637-00001  Scraper - Bowl (60 Qt.).......cccvevervinirieiniineeneceenesene
13 00-916493 Bowl Truck Adapter (60-80-140 Quart) (Packaged)..........cccouirririeiiirienienieieerie e
14 00-916495 Bowl Truck Adapter (40-60 Quart) (Packaged)..........cocueveriiiiiiieniiereiee et 1
15 00-873307 Bowl Truck (Packaged) (HL80O SEIES)......ccuiiiuiiiiuiiiiiiiiie ettt e e 1
16 00-873308 Bowl Truck (Packaged) (HL1400 SEMES).....c.ueiuriauiiiiieiiie it etee sttt sttt e e e 1
17 00-874288 (0= 1 T [ 1 SRS RPPPPPPPPN 3

00-433047 Ingredient Chute (Packaged).............oiiiiiiiiiiii et 1

-29- F-43253 Rev. C (May 2021)






HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

ILLUS.
PL-59875

PART NO.

00-875931
00-874654
00-875946
00-875866
00-874647
00-875914
00-874700
00-435637-00002
00-875929
00-875847
00-916316
00-875906
00-874409
00-875863
00-874699
00-435637-00003
00-875938

AGITATORS AND ACCESSORIES
(80 & 140 QUART)

NAME OF PART AMT.
"I" Wire Whip (80 Quart) (Packaged)..........ccuuiiiiiiiiiieiiieeniee ettt 1
"B" Beater (80 Quart) (Packaged)...........cooiiiiiiiiiiiiie e 1
"C" Wire Whip (80 Quart) (Packaged).........cceouiiiiiiiiiiieeiee et 1
"D" Wire Whip (80 Quart) (Packaged).........ccccoiiiiiiiiiiieee e 1
"ED" Dough Arm (80 Quart) (Packaged)..
Pastry Knife (80 Quart) (Packaged)..........cccuiiiiiiiiiiiiie i
Bowl Scraper (80 Quart) (Packaged) (Incls. em 8).........cccoiiiiiiiiiiiiiecienceee e 1
Scraper - BOWI (80 QL.).....coiuiiiiiiiiieiti ettt 1
"I" Wire Whip (140 Quart) (Packaged)..........coouiiiiiiiiieiieiieiece e 1
"ED" Dough Arm (140 Quart) (Packaged)..........cocueouirieiiiicieiecee e 1
"ED" Dough Arm (40 Quart) (Packaged)..........ccooiiuiiiiiiiiceeie e 1
Pastry Knife (140 Quart) (Packaged).........ccuuiriiiiiiiiiieiiie et 1
"B" Flat Beater (Alum.) (140 Quart) (Packaged)....
"D" Wire Whip (140 Quart) (Packaged).........ccocuieriiiiiiiieeeiie sttt
Bowl Scraper (140 Quart) (Packaged) (Incls. Rem 16)..........cooviiiiiiiiiiiieniieeeeee e 1
Scraper - Bowl (140 QUAK).......ccouiiiiiiiie et 1
"C" Wire Whip (140 Quart) (Packaged)..........cocuiiiiiiiiiiieciie e 1

-31- F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

s CE B
| 1 ™~
| |
/7THRU10

BOWL AND EXTENSIONS

F-43253 Rev. C (May 2021) 32-



HL800CE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

BOWL AND EXTENSIONS

ILLUS. PART NO. NAME OF PART AMT.
PL-59876
1 00-438081 Splash Cover (40 Quart) (Packaged)...........ooiiiiiiiiiieie et
2 00-438082 Splash Cover (60 Quart) (Packaged)....
3 00-438083 Splash Cover (80 Quart) (Packaged).........ccueiiiiieriirieriieiie et
4 00-438084 Splash Cover (140 Quart) (Packaged)..........ccieiiiiiiiiiiieciie e 1
5 00-438104-00004 Bowl Extension Assy. (60 Quart) (Packaged).
6 00-438104-00002 Bowl Extension Assy. (80 Quart) (Packaged)..........cccociiiiiiiiiiiiiiiiiece e
7 00-916175 Bowl Assy. (40 Quart) (Packaged)............cuuiriiiieiiiii ittt 1
8 00-916174 Bowl Assy. (60 Quart) (Packaged)............couieiiiieriiiii ettt 1
9 00-875846 Bowl Assy. (80 Quart) (Packaged)............couiriiiieriiiei et 1
10 00-875845 Bowl Assy. (140 Quart) (SST) (Packaged)..........ccceueeiueririeiieieseee e 1

-33- F-43253 Rev. C (May 2021)



HL80OCE/AUS & HL1400CE/AUS SERIES LEGACY MIXER REPLACEMENT PARTS

FORM 43253 Rev. C MAY 2021 PRINTED IN U.S.A.





